
Council Agenda – September  27, 2021                                                                             Page 1 of 3 
 
 

 
THE CORPORATION OF THE TOWNSHIP OF SOUTHWOLD 

 

A G E N D A  
     Monday September 27, 2021 

 

REGULAR MEETING OF COUNCIL 
7:00 pm, Council Chambers Fingal/Via Video Link 

 
1. CALL TO ORDER  
 
2. ADDENDUM TO AGENDA 
 
3. DISCLOSURE OF PECUNIARY INTEREST 
 
4.   CLOSED SESSION  

 
(a) A proposed or pending acquisition or disposition of land by the municipality or 

local board (section 239 (2)(c) )– Shedden Development Lands  
(b) Advice that is subject to solicitor-client privilege, including communications 

necessary for the purpose (Section 239 (2) (f)) – Vaccine Policy 
[...]
The implementation of electronic logbooks is expected to result in benefits for OCWA staff, the MECP

and the clients in the following ways: 

Improved efficiency by being able to provide logbook records electronically.  

Facilitation of virtual inspections and logbook reviews, now and in the future. With the current

ongoing challenges due to the COVID- 19 pandemic, adherence to social distancing and other

public health measures is critical. The accessibly of electronic logbooks makes it easier for OCWA

and Ministry staff to adhere to such measures by reducing/ eliminating the need for on-site

visits. 



4

Better quality logbook entries, particularly those documenting unusual or abnormal operating

conditions. 

Improved communication and operational oversight as the information is available immediately

after entry through both desktop and mobile applications. 

Improved ability to proactively identify and respond to potential process and compliance issues. 

More consistent record-keeping practices

SECOND QUARTER: 

On June 15th, 2021 the draft Municipal Drinking Water License and Drinking Water Works Permit were

received from the MECP for comment. Comments were provided. The final issues have not yet been

received.  

SECTION 4:  PERFORMANCE ASSESSMENT REPORT

Auto Flushers are tested twice per week; the current settings are: 

Location Frequency Duration

1 Iona Road 7 days 35min

2 Lake Line 5 days 30min

3 Thomas Road 7 days 11min

4 Bush Road 7 days 30min

All residuals were adequate at the current flushing durations. Chlorine residuals are taken throughout

the system to monitor the auto flusher effectiveness as well as to meet regulatory requirements. O. Reg. 

170/ 03 requires that residuals are taken 2 times per week at least 48 hours apart with a minimum of 4

residuals on the first day and 3 residuals on the second. Chart 1 below shows the residuals for 2021

obtained so far throughout the distribution system.  

Chart 1.   Free chlorine residuals in the distribution system.  

0

0.2

0.4

0.6

0.8

1

1.2

1.4

1.6

1.8

1 2 3 4 5 6 7 8 9 10 1112Free
Chlorine

Residual (

mg/L)



5

All sampling and testing in the distribution system met requirements with the current Municipal

Drinking Water License and regulations during the first quarter.   Microbiological samples are taken at

five locations throughout the distribution system each week ( it is required to take 8 samples per month

plus one sample for every 1000 people, therefore a minimum of 11 samples per month).  E. coli and

total coliform have a regulatory limit of 0 cfu/ 100mL and there is no regulatory limit for HPC.   HPC

concentrations are used to indicate a potential problem area; if results from a particular sample location

are consistently showing elevated levels then flushing or other action is required to reduce the value.  

Table 1 shows the distribution system sampling results for 2021.  

Table 1: Distribution system sampling results for 2021.  

Samples

Total Coliform

Range

cfu/ 100mL) 

E. coli Range

cfu/ 100mL) # 
Samples

HPC

cfu/ 100mL) 

January 20 0 – 0 0 – 0 8 < 10 - <10

February 20 0 – 0 0 – 0 8 < 10 - <10

March 25 0 – 0 0 – 0 10 < 10 - <10

April 22 0 – 0 0 – 0 10 < 10 - <10

May 25 0 – 0 0 – 0 10 < 10 - <10

June 20 0 – 0 0 – 0 8 < 10 - <10

Trihalomethanes are sampled on a quarterly basis.   Table 2 below shows the running average along

with the second quarter results.  The current running average is below the regulated limit of 100 g/ L. 

Table 2: Trihalomethane sample results. 

Limit

g/ L) 

THM Result

g/ L) 

July 2020 30

October 2020 50

January 2021 35

April 2021 23

Running Average 100 34.5

Haloacetic Acids ( HAAs) are now required to be sampled on a quarterly basis.  Table 3 below shows the

running average along with the first quarter results.  HAAs are now required to meet the regulated limit

of 80 g/ L as of this year. 

Table 3: Haloacetic acid sample results.  

Limit

g/ L) 

HAA Result

g/ L) 

July 2020 18.9

October 2020 21.5

January 2021 - 22.6

April 2021 15.5

Running Average 80 19.6



6

Schedule 15.1 in O. Reg. 170/ 03 requires sampling for lead, alkalinity and pH.  This is required twice per

year.   The Southwold Distribution System is currently in reduced sampling which requires distribution

sampling only and lead sampling only every third year. Table 4 shows the results for 2021. 

Table 4: Schedule 15.1 sampling results. 

Samples pH
Alkalinity

mg/ L) 

Lead

mg/ L) 

February 2021 3 8.01 – 8.21 97- 102 0.19

SECTION 5:  OCCUPATIONAL HEALTH & SAFETY

FIRST QUARTER: 

Due to the COVID- 19 pandemic, precautionary protection measures continue to be implemented at all

facilities.  

There were no additional Health & Safety issues identified during the first quarter. 

SECOND QUARTER: 

There were no additional Health & Safety issues identified during the second quarter.  

SECTION 6:  GENERAL MAINTENANCE

FIRST QUARTER: 

All samples, checks and readings were performed during the first quarter as required by all applicable

legislation.  

JANUARY: 

02: Verified pocket colorimeter.  

13: Performed generator run and completed alarm testing.  

14-15: Completed monthly air relief chamber inspections. 

FEBRUARY: 

02: Verified pocket colorimeter. 

25: Performed generator run and completed alarm testing.  

26: Completed monthly air relief chamber inspections.  

MARCH: 

04: Hawkin’ s Electric on site for dialer repairs. 

04: Metcon on site to repair chlorine board. 

04: Performed monthly pocket colorimeter verification. 

05: Quarterly maintenance on chlorine analyzers. 

16: Flowmetrix on site for flow meter calibrations. 

25: Completed generator run test. 

26: Completed monthly air relief chamber inspections. 

31: On site at Talbotville- Meadows phase 1 for new watermain commissioning pressure testing. 

SECOND QUARTER: 

APRIL: 

01: Swabbing on new main in Talbotville was completed. 

06: Completed pressure testing on new main in Talbotville. Test passed. 



7

07: Completed super chlorination of new watermain in Talbotville. 

08: Completed dechlorination of new watermain in Talbotville and collected first set of bacti samples. 

09: Collected second set of bacti samples for new watermain commissioning. 

13: Spring hydrant flushing starts. 

20: Connected new watermain to existing watermain, length of pipe was 5.6meters. 

25/ 26: Watermain break at intersection of Union Rd and Horton St in Shedden. Replaced gate valve and

202 inches of PVC piping. Classified as a class 1 break. 

26: Collected first set of bacti samples after mainbreak. 

27: Collected second set of bacti samples after mainbreak. 

27: Completed swabbing, pressure testing and super chlorination on new watermain in Talbotville. 

28: Collected first set of bacti samples on new watermain in Talbotville. 

29: Collected second set of bacti samples on new watermain in Talbotville. 

MAY: 

10: Completed connection on watermain in Talbotville, installed caps at end of each main for future

expansion. 

JUNE: 

03: New water connection at 5243 Union Rd. 

07: Curbstop repair at 41541 Major Line. 

08: Curbstop leak at 41845 James Street. Upon excavation it was observed that the saddle was intact

and there were no leaks, rod was bent and replaced as was box. Waterline was excavated to main and

then towards the intersection of James Street and Florence Street but no leaks were observed. ORO has

been notified.  

09: Curbstop extension installed at 41541 Major Line in Ferndale. 

11: Nichol Water Services on site to preform leak detection at 41845 James Street; unable to detect any

major leak in the area. 

SECTION 7:  ALARM SUMMARY

FIRST QUARTER: 

JANUARY: 

No alarms this month. 

FEBRUARY: 

29: Arrived on site due to low chlorine alarm, everything appeared normal, both inlet and outlet reading

within normal limits, ensured by taking chlorine grab samples. Reviewed data logger on search trace and

could find no low chlorine dips. Most likely cause was a power flicker due to poor weather, strong winds

and snow. 

MARCH: 

No alarms this month. 

SECOND QUARTER: 

APRIL: 

No alarms this month. 

MAY: 



8

18: Operator received alarm for channel 4, high outlet chlorine. Upon arrival chlorine was at a normal

reading, 1.36ppm, verified reading with by grab sample. 

JUNE: 

16: Operator received channel 5 alarm. Upon arrival it was observed high water level in chamber, sump

pump was reset but did not work, used portable pump to pump out chamber and installed new sump

pump.  

SECTION 8:  COMMUNITY COMPLAINTS & CONCERNS

FIRST QUARTER: 

No complaints or concerns this quarter. 

SECOND QUARTER: 

APRIL: 

25: Multiple complaints were received regarding low water pressure due to the watermain break on the

corner of Horton St. and Union Road. Pressure is monitored at the Shedden Re-chlor station and data

showed the pressure was restored once the site of the break was isolated.  

30: Complaint was received regarding brownish coloured water.  Spring flushing was conducted in the

area earlier in the week. An Operator attended the location of the complaint and conducted additional

flushing.  Operator flushed hydrant 121 at 35623 Victoria street in Fingal, obtained a residual of

1.07ppm and observed clear flow. Resident was outside upon arrival, after flushing operator asked

resident to run taps and to verify clear flow within the home was obtained.  

MAY: 

No complaints or concerns this month. 

JUNE: 

11: Operator received call for low water pressure at 41552 Major Line. Checked pressure at hydrant

located across the road which was 81psi. Spoke with homeowner who stated pressure was lower than

normal. Operator closed and opened curbstop, homeowner then had higher pressure.  



1

Talbotville Wastewater Treatment Plant

Operations Report

Second Quarter 2021

Ontario Clean Water Agency, Southwest Region
Mark Harris, Sr. Operations Manager, Aylmer Cluster

Date: August 13, 2021



2

Facility Description
Facility Name:  Talbotville Wastewater Treatment Plant

Regional Manager:  Dale LeBritton  ( 519) 476-5898

Senior Operations Manager:  Mark Harris  ( 226) 545-0414

Business Development Manager: Susan Budden   ( 519) 318-3271

Facility Type: Municipal

Classification: Class 3

Service Information
Population Serviced:  125

Capacity Information
Total Design Capacity:  500 m3/ day

Design

Values

2020 Flow

Data

2021 Flow

Data

Average Daily Flow (m3/ d) 500 46.5 51.4

of Average Daily Design

Flow - 
7.0 10.3

Peak Flow

m3/ d) 
1000 283.2

148.6

of Peak Design Flow - 28.3 14.9

Design Flow

m3/ d) 

2021

Average

Daily

Flow

m3/ d) 

2021 % 

Capacity

Design

Peak Flow

m3/ d) 

2021

Maximum

Daily

Flow

m3/ d) 

2021 % 

Peak Flow

January 500 42.7 8.5 1000 65.6 6.6

February 500 54.0 10.8 1000 83.5 8.4

March 500 61.1 12.2 1000 116.8 11.7

April 500 53.2 10.6 1000 88.2 8.8

May 500 43.6 8.7 1000 67.1 6.7

June 500 54.1 10.8 1000 148.6 14.9

July 500 - - 1000 - - 

August 500 - - 1000 - - 

September 500 - - 1000 - - 

October 500 - - 1000 - - 

November 500 - - 1000 - - 

December 500 - - 1000 - - 

Annual Average - 51.4 10.3 - 148.6 14.9

Operational Description:  
The wastewater is screened through a mechanically cleaned fine screen and discharged to the aeration

tanks which operate in series. From the aeration tanks, the wastewater flows to the MBR tank( s) which

operate in parallel.  Supplementary treatment is provided for phosphorus removal and pH adjustment. 

Alum is utilized for phosphorus removal and Sodium Hydroxide is used for pH adjustment. The final

effluent from the MBR tanks is discharged to the ultraviolet ( UV) disinfection system. The final effluent

flows from the UV disinfection system to Dodd Creek. 



3

Facility Name:  Talbotville Wastewater Treatment Plant

ORG#:  1536

SECTION 1:  COMPLIANCE SUMMARY

FIRST QUARTER

There were no compliance issues to report during the first quarter.  

OCWA has been working on an initiative to modernize and enhance its current hard copy operational

logbook practices to ensure compliance with regulatory requirements and to facilitate better record-

keeping and communication regarding the operation of the drinking water and wastewater facilities that

OCWA operates.  This initiative has been accomplished by implementing electronic logbooks using the

eRIS Logbook software at the facilities OCWA operates.   These electronic logbooks meet the

requirements of Ontario Regulations 128 and 129 as well as the Electronic Commerce Act.  The MECP

have been notified and have acknowledged OCWA’ s efforts in improving documentation with logbooks.  

The implementation of electronic logbooks is expected to result in benefits for OCWA staff, the MECP

and the clients in the following ways: 

Improved efficiency by being able to provide logbook records electronically.  

Facilitation of virtual inspections and logbook reviews, now and in the future. With the current

ongoing challenges due to the COVID- 19 pandemic, adherence to social distancing and other

public health measures is critical. The accessibly of electronic logbooks makes it easier for OCWA

and Ministry staff to adhere to such measures by reducing/ eliminating the need for on-site

visits. 

Better quality logbook entries, particularly those documenting unusual or abnormal operating

conditions. 

Improved communication and operational oversight as the information is available immediately

after entry through both desktop and mobile applications. 

Improved ability to proactively identify and respond to potential process and compliance issues. 

More consistent record-keeping practices

The Ministry of Environment, Conservation and Parks is moving forward with the implementation of a

Consolidated Linear Infrastructure Permissions Approach which would consolidate collection system

ECAs into one Consolidated Infrastructure Environmental Compliance Approval ( CLI- ECA).  

The purpose of the Consolidated Linear Infrastructure Permissions Approach is to: 

reduce regulatory burden for municipalities and developers by streamlining the approval

process by replacing existing individual pipe by pipe ECAs with one multi- media ECA for a

municipality’ s wastewater sewage collection system and one multi- media ECA for a

municipality’ s stormwater collection, treatment and disposal system

provide clear, transparent and consistent requirements through the new design criteria and

conditions in the new ECAs that municipalities and developers can follow for future sewage

work

improve environmental protection and ensure quality and consistency of new sewage works

through updating ECA terms and conditions to current standards

consolidate and update ECA terms and conditions that will apply to each municipality’ s sewage

collection system

consolidate the ECAs for existing linear infrastructure to establish a holistic picture of all routine

works owned by a municipality



4

The new consolidated linear infrastructure ECAs will: 

incorporate all the requirements for a municipality’ s entire sanitary collection system and

stormwater management works

include updated conditions that will pre-authorize municipalities and prescribed persons ( e.g. 

developers) to make future specified alterations in accordance with the proposed new design

criteria

include other updated conditions to improve environmental protection and ensure quality and

consistency in new construction

Formal letters will be issued to system Owners in the Spring/ Summer of 2021, beginning with the larger

municipalities.  These letters will indicate that the Municipality must apply for the CLI-ECA within 6

months.  Municipalities will need to prepare and submit to the Ministry applications for consolidated

linear infrastructure ECAs that will include a description of all existing sanitary collection and stormwater

works within their municipal boundaries that they own. This could be a large undertaking and OCWA will

be available to assist if needed.  